
Edited by

Electromembrane 
Processes
Experiments and Modelling

Luigi Gurreri, Alessandro Tamburini and Giorgio Micale
Printed Edition of the Special Issue Published in Membranes

www.mdpi.com/journal/membranes



Electromembrane Processes:
Experiments and Modelling





Electromembrane Processes:
Experiments and Modelling

Editors

Luigi Gurreri
Alessandro Tamburini
Giorgio Micale

MDPI • Basel • Beijing • Wuhan • Barcelona • Belgrade • Manchester • Tokyo • Cluj • Tianjin



Editors

Luigi Gurreri

Department of Engineering

University of Palermo

Palermo

Italy

Alessandro Tamburini

Department of Engineering

University of Palermo

Palermo

Italy

Giorgio Micale

Department of Engineering
[...]
process) washing (2.4 g/L

Al3+,+K+, Na+, F−, SO2−
4 . . . )

ED with aeration
NaOH recovery, NaAl(OH)4 separation, TDS and
OH− removal 61.3% and 76.6%, η = 60%, Espec =

11.15 kWh/kg
[378]

Synthetic or real wastewater from mineral
carbonation for CO2 sequestration, 0.05–1.0 M

(NH4)2SO4, 0.05–0.54 M (NH4)HSO4, (+MgSO4,
NH3, Fe(II), Fe(III) . . . )

BMED
Different setups for regenerating rock-derived
solutions after leaching or after carbonation,

Espec = 1.7–350 MJ/kg NH+
4

[379]

Model solution from Li-ion waste batteries, Li+ and
Co2+ 0.02 M each BMED with complexation

Co-EDTA chelated anions and Li+ separated in the
acid and base compartments, respectively, removals

99%, but Co absorption in AEM; metal recovery
enhanced in semi-batch operation for the feed

[380]

41



Membranes 2020, 10, 146

Table 3. Other studies on industrial wastewaters with organic matter (adapted from [23]).

Wastewater Treatment Process/Exp. Device Main Remarks Ref.

Solutions with octanoic acid or anionic surfactants;
alkaline bleach plant filtrate from sulphate pulp mill,

1370 mg/L COD
IEM resistance measurement cell

Slight inorganic fouling on CEM by bleach plant
filtrate, significant organic fouling on AEM by

all solutes
[29]

Solutions with carboxylic acids (propanoic, octanoic
and decanoic acid); alkaline bleach plant filtrate

from sulphate pulp mill, 1850 mg/L COD

IEM resistance measurement cell,
ED

No CEM fouling, AEM fouling due to organic
anions, especially compounds with longer chain,

and at higher currents
[381]

Solutions with 16 charged or neutral trace organic
contaminants, 0.1 mg/L with 100 g/L NaCl ED

Adsorption governed by electrostatic interactions,
transport mostly diffusion driven, migration of

charged components only at very low
NaCl concentration

[382]

Solutions with NaCl, Na2SO4 or MgCl2 and acetic
acid, phenol or glucose, 0.8 eq/L salts and 0.1 M

organics
ED

Phenomenological model: convection-diffusion of
neutral organics affected by steric effects and

ion hydration
[383]

Solutions with NaCl, Na2SO4 or MgCl2 and acetic
acid, phenol, glucose or acetate ED

Phenomenological model: transport of several
organics larger with SO2−

4 than with Cl−,
opposite trend for phenol

[384]

Wastewater from bisphenol A diphenyl phosphate
production, 4.5–4.8% total salt (NaCl and sodium

phenolate), pH = 13.2–13.5, diluted with pure water
RED-ED

Ultrapure water fed into the RED diluate, VOC up to
1.65 V (10 cell pairs) and Pd,max,net up to 1.12 W/m2

in RED at dilution ratio 1.0:0.5, Espec lower than that
of standalone ED (17.65 vs. 25.32 kWh/m3) with

27.4% pre-desalination in RED

[385]

NaCl-glycerol solution, 1.11–1.67 M NaCl and
0.06–0.6 M glycerol ED

7 membrane pairs tested, phenomenological model:
C3H8O3 electro-osmotic co-transport 38–64%,
osmotic co-transport 16–41%, diffusion 9–28%,

low glycerol/NaCl flux at low glycerol/NaCl and
NaCl concentrations

[386]

Simulated dairy wastewater, 10 mM citrate, 1 mM
lactate, 30 mM NaCl . . . ED

Guanidinium groups in AEM as functional moiety
binding oxyanions, enhanced transport of

phosphate and citrate
[387]

Diluted effluent from sodium dithionate processing,
35 g/L HCOONa, 30 g/L Na2S2O3 . . .

ED with MVAs Recovery of HCOONa 69%, with 87% purity,
η = 70%, Espec = 96 kWh/m3 [388]

Steel manufacturing wastewater (Cl−, SO2−
4 , Na+,

Mg2+, Ca2+), 2.8–4.0 mS/cm, 36–72 mg/L COD
Sand filtration-EDR

Water recovery 75%, desalination 92%, concentrate
COD below discharge limit, Espec = 0.85 kWh/m3,

operation cost 0.146 $/m3
[389]

Secondary effluent from spinning processes,
chemical industries, and metal processors (Cl−,

SO2−
4 , Mg2+, Ca2+, NO−3 , PO3−

4 . . . ), 7.3 mS/cm,
41.5 g/L COD

Sand filtration-EDR Lower techno-economic efficiency compared to fiber
filtration-UF-RO [390]

ZnO washing wastewater (Na+, K+, Cl−, Ca2+ and
SO2−

4 ), ~0.35 M, 1.2 mM TOC
ED with MVMs

Overall η ≈ 80%, divalent ions retained, thus scaling
prevented, stable long-term performance of pilot

plant with removal target of 50%
(before evaporation)

[281]

Kraft pulp mill dissolved electrostatic precipitator
dust (Cl−, CO2−

3 , SO2−
4 , Na+, K+), 137 g/L TDS

(0.1 wt% TOC in the dust)
ED with MVMs

Selective removal of Cl− at η = 60–78% and
Espec ≈ 1 kWh/kg, organics in the dust recycled with
the sulphate-rich diluate, no fouling, accumulated

dust simply flushed, successful long-term operation,
operation saving of 800 $/1000 ton Kraft pulp

[391]

Paper mill effluent, 6046 mg/L TDS, 390 mg/L COD MF-ED
Max TDS removal ~90%, water recovery 80%, Espec

≈ 0.5 kWh/m3, concentrate usable as biomass
[392]

Primary textile effluent, 2,980 mg/L TDS, 220 mg/L
COD UF-ED Desalination ~96%, Espec = 0.9 kWh/m3,

reusable water
[393]

Model textile effluent with 1 g/L reactive blue 194
and 40 g/L Na2SO4

Tight UF-based diafiltration-BMED

Pre-concentration at a factor of 8 and diafiltration
with 8 diavolumes, UF permeate with low dye

content (2.7 mg/L) and 21.06 g/L Na2SO4, 99.5% dye
recovery, ~99% salt conversion into 99% pure 0.29 M

acid and 0.4 M base without fouling,
Espec = 4.2 kWh/kg

[394]

Model textile effluent with 0.25 g/L Remazol
Brilliant Blue R and 50 g/L Na2SO4

BMED

Effect of zeta potential of dye molecule on fouling,
fouling controlled by the identification of a
“critical salt concentration” below which

desalination cannot proceed due to fouling, η =39%,
desalination 74%, 72% of Na+ and 66.9% of SO2−

4
converted into base and acid, respectively

[395]

Tannery unhairing effluent, pH = 12, 576 mg/L S2−,
23,289 mg/L COD, 436 mg/L Ca2+, 429.6 mg/L Cl−

ED with protective UF membrane
on AEM

Anti-fouling solution against proteins and peptides,
desalination 56%, 90% of organics retained within

the diluate, thus water recycling
[396]

42



Membranes 2020, 10, 146

Table 3. Cont.

Wastewater Treatment Process/Exp. Device Main Remarks Ref.

Almond processing treated wastewater
(electrocoagulation and electrooxidation), 7.2 mS/cm,

296 mg/L TOC
ED

Concentration factor of 10 in the concentrate,
diluate target 0.5 mS/cm, TOC removal ~70%,
water recovery 94%, no fouling, scale-up at
pre-industrial scale, Espec = 1.1–2.9 kWh/m3

[397]

Waste brine from olive pickling process, 103.3 mS/cm,
pH = 3.5, 8033 mg/L dissolved organic carbon; coupled

with storm water, 3.6 mS/cm
RED

VOC = 1.37 V (~70% of the ideal one, 10 cell pairs),
Pd,max = 0.59 W/m2 enhanced (with respect to NaCl
solutions at the same conductivities, 0.44 W/m2) by

pH gradient and organic acids (lower resistance)

[398]

Lysine fermentation effluent, 152 mS/cm, 17,800 g/L
NH4+4 , 71, 000 mg/L SO2−

4 , 102,300 ppm TOC
MF-ED

Separation of 73.1% NH+
4 and 83.5% SO2−

4 ,
Espec = 106 kWh/m3, pulsed electric field effective

against fouling, demineralized waste usable as
animal feed, concentrate as fertilizer

[399]

Bio-refinery effluents: molasses effluents, lignocellulosic
stream, sugar cane juice, 3.2–72.4 mS/cm, 38–380 g/L

COD
ED

Salt removal 96% and 63% from lignocellulosic and
molasses effluents, lower from sugar cane juice, low

COD loss (< 6.3%), η = 69–104%,
Espec = 0.44–1.59 kWh/kg salt

[400]

Bio-refinery effluents: synthetic salt mixtures with
sorbitol, molasses effluent ED Simplified process model, predictions in good

agreement with experimental results [401]

Vinasse from a distillery producing ethanol from sugar
can juice, 30,500 mg/L COD, 11.5 mS/cm UF-ED with MVMs

K+ recovery 72%, Espec = 9 kWh/m3, η = 54%,
concentrated stream for fertigation, diluate stream

for fertigation or biogas production
(anaerobic digestion)

[402]

Solutions of 3-chloro-1,2-propanediol
(α-monochlorohydrin or 3-MCH) (model effluent from
biodiesel production or other sources), 10 or 30% wt +

0.1 M KCl

BMED
Recovery of glycidol by dehydrohalogenation

caused by OH− in the base compartment, selectivity
96%, η = 64%, glycidol distilled with 75.6% yield

[403]

Model antibiotic effluent with 0.95 g/L penicillin, 1 g/L
SO2−

4 and 1 g/L bovine serum albumin
ED with UF membrane, 3-comp.

(AEM-UF-CEM)

Penicillin recovery ~20%, removal of SO2−
4 from

feed and antibiotic product 90%, no fouling,
Espec = 0.058–0.082 kWh/g, estimated profit 6850
$/ton produced penicillin (8 L/day wastewater)

[404]

Effluent from anaerobic digester–decanter, 13,800 mg/L
COD, 1700 mg/kg total N, 1800 mg/kg Cl−, 2,900 mg/kg

Na+ . . .
ED

Separation 70–96% for monovalent ions, < 50% for
divalent ions, Espec = 6–11 kWh/m3 for water

recovery 50–95%
[405]

Simulated supernatant of excess sludge mixed with
influent from anaerobic-aerobic biological treatment,

100 mg/L P *
ED or ED-BMED

ED : PO3−
4 recovery 95.8%,

ED-BMED: 0.075 M H3PO4 recovered, η ≈ 70–80%,
Espec = 5.3–29.3 kWh/kg

[406]

Effluent of upflow anaerobic sludge blanket reactor from
potato processing, 2.5 mM phosphate

(
+K+, NH+

4 , Cl− . . .
)
∗ SED-struvite precipitator

6.8 mM phosphate in SED product (from 0.8 mM
initial product, struvite effluent), average overall η ≈

70%, desalination 95%, phosphate recovery 93%,
Espec = 16.7 kWh/kg phosphate

[407]

* These effluents did not contain organic matter; however, as they come from biological treatment, they could have,
in general, residual organics.

5. Municipal Wastewater and Other Effluents

Desalination via ED can make treated municipal wastewater reusable, as shown by several field
plant applications (Section 5.1). As an alternative, it could be used as a low-salinity solution coupled
with seawater for recovering salinity gradient energy (Section 5.2). Additionally, ED methods are under
study to recover nutrients (as well as water) and, in some cases, volatile fatty acids (VFAs) from treated
wastewater and related/similar effluents (Section 5.3). Another ED application studied is the regeneration
of liquid desiccant solutions for air conditioning (Section 5.4).

In addition, ED methods have been proposed for desalinating drainage wastewaters for agricultural
reuse [408], and the experimental screening/optimisation has been studied [409].

5.1. Desalination of Municipal WWTP Effluents

Secondary or even tertiary effluents from wastewater treatment plants (WWTPs) are normally not
reusable in irrigation, aquifer recharge, or industrial processes. When the salinity of treated effluents is
relatively high, it can be suitably reduced by ED. MF is often used before ED to remove suspended solids

43



Membranes 2020, 10, 146

and microorganisms. Pre-treatments, EDR operation and cleaning procedures against fouling can maintain
or restore, at least partially, IEMs properties.

A rapid sand filtration-activated carbon-EDR plant of ~1100 m3/day capacity supplied treated
wastewater to Moody Gardens plants and fishponds (Galveston, Texas) [410]. Other EDR plants
(Middle East) were cited in the same paper. In Gran Canaria, a pilot MF-EDR plant was tested for
irrigation water reuse [411]. The EDR achieved reductions of conductivity and TDS of 89% and 74%,
respectively, from a feed with 2.7 mS/cm average conductivity and 1565 mg/L average TDS. Among the
other physico-chemical parameters, the following removals were obtained: 79% ammonia, 88% nitrate,
59% phosphate, 83% BOD5, 40% COD, 50% faecal coliforms, from feed concentrations of 24 mg/L, 50 mg/L,
56 mg/L, 18 mg/L, 65 mg/L, 4 colonies/100 mL, respectively. The chance of slightly reducing capital costs
compared to RO (by ~6%) was shown.

In another plant with UF and RO for irrigation reuse (Las Palmas, Gran Canaria), the pilot EDR
produced 100–140 m3/day of desalted water (<500 mg/L) with 82–90% recovery [412]. Metal membrane
MF and ED provided a stable effluent quality over a 6-month testing, reducing by more than 90% most
physico-chemical parameters, including nutrients [413]. A pilot plant with 144 m3/day capacity consisted
of 500 µm pre-filtration, coagulation-disinfection (Fe2(SO4)3 and NaClO), 15 µm multimedia filtration and
EDR [414]. EDR performed a desalination of ~70% (1104 mg/L TDS in the EDR feed), thus providing an
effluent for horticultural reuse with TDS below the 375 mg/L target identified by guidelines. Espec was
1 kWh/m3 (60% of which was in EDR) and 82% of wastewater was recovered with an estimated operating
cost of 18 $cents/m3. A further benefit from ED is the hypochlorite production in the anolyte, to be
used then for disinfection [415]. Pilot MF-RO and MF-EDR plants were compared for a tertiary effluent
containing endocrine disrupting chemicals, and pharmaceuticals and personal care products, showing
that only RO was capable of removing them, as expected [416]. The same conclusion was drawn from
another study, which exhibited moderate removals of some compounds (48–58%) and low removals for
other compounds [417].

ED desalination was tested for 930 h during one year with a macrophytes pilot system effluent [418].
The conductivity reduced from ~0.67 mS/cm to 0.2 mS/cm, obtaining an effluent appropriate for reuse
(e.g., in cooling towers) with only slight fouling. Further tests were conducted with the secondary effluent
from a small WWTP for a university campus sewage [419]. The conductivity of ~1 mS/cm reduced
to 0.05–0.1 mS/cm, with removals above 80% for cations and 70% for anions, and with Espec values of
0.104 kWh/m3 increased by fouling to 0.119 kWh/m3. Other physico-chemical features (colour, turbidity,
COD, BOD, etc.) were mildly cut down, thus providing an effluent suitable for fish farming after simple
pH correction, but requiring some further treatment to reduce BOD and turbidity in case of urban and
agricultural reuse.

Different schemes coupled ED and forward osmosis (FO). For example, FO extracted water from a
secondary effluent (0.05 M salt concentration) to provide it to a draw NaCl solution then sent to the ED
stage [420] (Figure 20). Ions, organic and inorganic substances were rejected in the FO retentate, while the
draw stream enriched in water (diluted from 0.5 M to 0.2 M) by osmosis went to the ED. This yielded
high-quality water (0.81–0.88 mS/cm) and the draw solution for the FO. ED driven by photovoltaic energy
exhibited Espec of 4.98–5.57 kWh/m3 and η of 78.2–100%, while the estimated cost for a system producing
130 L/day potable water was ~3–5 €/m3.

44



Membranes 2020, 10, 146

Membranes 2020, 10, x FOR PEER REVIEW 39 of 90 

 

with Espec values of 0.104 kWh/m3 increased by fouling to 0.119 kWh/m3. Other physico-chemical 
features (colour, turbidity, COD, BOD, etc.) were mildly cut down, thus providing an effluent suitable 
for fish farming after simple pH correction, but requiring some further treatment to reduce BOD and 
turbidity in case of urban and agricultural reuse. 

Different schemes coupled ED and forward osmosis (FO). For example, FO extracted water from 
a secondary effluent (0.05 M salt concentration) to provide it to a draw NaCl solution then sent to the 
ED stage [420] (Figure 20). Ions, organic and inorganic substances were rejected in the FO retentate, 
while the draw stream enriched in water (diluted from 0.5 M to 0.2 M) by osmosis went to the ED. 
This yielded high-quality water (0.81–0.88 mS/cm) and the draw solution for the FO. ED driven by 
photovoltaic energy exhibited Espec of 4.98–5.57 kWh/m3 and η of 78.2–100%, while the estimated cost 
for a system producing 130 L/day potable water was ~3–5 €/m3. 

An osmotic membrane bioreactor–ED system treated a synthetic primary effluent (300 mg/L 
COD, 0.51 g/L salts, 1.1 mS/cm) [421]. FO and biological degradation by activated sludge occur in the 
bioreactor, which thus suffers from salt accumulation caused by osmosis to the draw side and 
contrary solute flux. This would result in increased costs for draw replenishment, as well as in 
discharge issues and microbial growth inhibition. In this study, ED desalted the treated wastewater, 
by achieving a salinity build-up mitigation (conductivity maintained at 8 mS/cm), which allowed for 
(i) an increase by 6 times of the biological treatment duration (24 days), and (ii) the waste salt 
recovery, thus providing the concentrate draw solution. η was 41.6–76.2% and Espec 1.88−4.01 kWh/m3. 